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SAMPLE DESCRIPTION : ONE(1) PIECE OF SUBMITTED CUTTING SAID TO BE FILM.

ITEM : BODAQ INTERIOR FILM

TEST CONDUCTED : AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE SEE ATTACHED PAGES.

PREPARED AND CHECKED BY AUTHORIZED BY
FOR FITI FOR FITI
M. H.J;';;;z Oren . Db
MOON HYUN, JEONG MOON-OK NOH
QUALITY MANAGER PRESIDENT

¥ Report Verification No.: 58TK-YARX-QQC1
(You can see the authenticity of your test report through the above "Report Verification No." at FITI homepage.)

€-DOCUMENT SERVICE

The test results contained in this report are limited to results on the sample(s) that is provided by client and are not necessarily indicative or representative of the qualities
of the lot from which the sample(s) was taken or of all products. Results contained in this report are not based on the quality certification of sample by the FITI quality
certification program unless specifically requested by the client. Further use of the results of this report is prohibited unless allowed under a separate agreement set forth
in an official docurnent that is established between the client identified on this letter and the FITI.
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TEST CONDUCTED TEST RESULT

(01) DIMMENSIONAL STABILITY ( CLIENT'S REQUEST METHOD ) : %

#1
WIDTH 0.35
LENGTH 0.32

NOTE) TEST METHOD : A SPECIMEN(100 mm X 100 mm) ATTACHED TO A STAINLESS STEEL CRUCIFORMLY CUT AT
CENTRAL PORTION KEEPS CHAMBER FOR 48 HOURS AT 60 T, AND STANDING FOR 24
HOURS AT 23 C AFTER INTERVAL WAS MEASURED

(02) STAIN TEST ( MODIFIED KS M 3332 : 2009 ) : APPEARANCE

#1

COFFEE(DONGSUH FOOD MAXIM MOCHA GOLD MILD) NO CHANGE
COLA(COCA-COLA) NO CHANGE
SOY SAUCE (CHUNGJUNGONE AGED SOY SAUCE) NO CHANGE
WINE VINEGAR NO CHANGE
(DENIGRIS BALSAMIC WINE VINEGAR OF THE FOUR YEAR STORAGE PERIOD)

5 % ETHANOL NO CHANGE
10 % HCL NO CHANGE

- SAMPLE PHOTO -
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